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No. Pos. Description No. Pos. Description
543040480 A Right angle support 543850078 B Indexable handle
543040485 B  Bearing axle 543850080 B Electric cord + plug
543040486 B  Excentric bearing axle 543850083 B Rubber hose, 0.d. 10mm x 2mm thickness
543040491 B Small mud flap 543850093 B Washer 16x1,5
543040496 A Stop wire 543850099 B Washer 8x1,5
543040499 B Handle rubler 543850100 B Water tap
543040500 B  Spring 543850198 B Fan Cover
543040502 A Plug 543850226 A Plastic handle
543040503 B  Water pump AP1200-230V 543850227 B Adjustable bearing
543040511 A Short ruler 543850228 B Fixe bearing
543040512 A Mud flap support 543850229 B Complete head
543040513 A Mudfla 543850325 B Internal Flange
543040517 A Pivot right angle 543850327 B External flange
543044585  A-B  Screw TH 5x10 543850328 B M12 left side thread c.| 8.8
543044586 A ScrewsTH 5x16 543850447 A Spare part List
543044588 A  Screw TH 6x10 543850448 A Operator’'s manual
543044589 B Screw, Hex M6X12 543850449 B Motor 0.9 Kw-230v
543044599 B Screw TH 8x16 724128751 B Screw M4x8 Pan head
543044600 B Screw TH 8x20 724332751 A Screw, countersink bolt M5x12
543044706 A-B  Washer M5 725536801 A Screw, inhex M6x16
543044707 A Washer M6 732211801 A Nylon lock nut M8
543044708 A WASHER, 8 735214601 A-B Washer Split lock M5
543044708 B  WASHER, 8 735215301 B Washer Split lock M6
543044709 B WASHER, 10 738219804 B Ball bearing 608RS
543044718 A-B  Washer Large M8
543044750 A-B Nut HU8
543046033 A RUBBER PAD
543046080 A Wing screw M8 x 20
543046082 A Wing screw M8x12
543046087  A-B  Wing screw M6x16
543072749 B Wire Protection
544942201 A Tank assy
543072844 A Feetd/35
543072845 A Feetpad
544943001 A Equiped arm support
543072847 A Table
543072848 A Rule
543072849 A Rall
544942301 A Right Arm
544942401 A Leftarm
544942501 B  Bearing support assembly
543072853 B Bumper
543072854 B Axle
544942601 B Motor support
544942801 B Intérior hood assy
544942901 B Outside Hood
543072858 B  Handle tube
543072859 A  Extension assy
543072861 B  Tightening rod
543850066 B NUT M5
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